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NAN MEE INDUSTRY CO., LTD
1121 MOO 6, TEPARUKSA ROAD, T.TEPARAKSA,
A.MUANG SAMUTHPRAKARN, 10270, THAILAND

The following sample was submitted and identified by the client as HORSE BRAND WHITEBOARD MARKER
AND REFILL INK (1 formulation and 9 additional colors).

Net Weight : 4 G PER MARKER PEN; 23 G PER 28CC REFILL; 26 G PER 30CC REFILL
SGS Case No. :  HKHL141200069557

Manufacturer :  NAN MEE INDUSTRY CO., LTD

Manufacturer Address ;1121 MOO 6, TEPARUKSA ROAD, T.TEPARAKSA,

A.MUANG SAMUTHPRAKARN, 10270, THAILAND
Sample Receiving Information : FORMULATION WITH CHEMICAL NAME, CAS NO. AND PERCENTAGE

Country of Origin . THAILAND

Country of Destination . UNITED STATES, GERMANY , EUROPE AND ASIA
Sample Receiving Date . DEC 15, 2014

Last Information Date : JAN 20, 2015

Test Period : DEC 15, 2014 TO JAN 23,2015

Test Requested
For compliance with Labeling of Hazardous Art Materials Act (LHAMA) and the criteria outlined in ASTM D-
4236.

Test Results
Please refer to the following pages.

Conclusion
The submitted samples comply with Labeling of Hazardous Art Materials Act (LHAMA) provided that the
following labeling practice (see page 2) has been indicated on the product label.

Signed for and on behalf of
SGS Hong Kong Ltd.

AJWM

Mei-Yin CHIU, Sondy

BSc, MSc, MSB, CBiol, ERT, DABT
Diplomate American Board of Toxicology
EUROTOX Registered Toxicologist

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or ible at http:/www.sgs. com/en/Terms and-Conditions.aspx and, for electronic
format documents, subject to Terms and Conditions for Electronic D at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of lhls document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
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TEST RESULTS:

The formulations of HORSE BRAND WHITEBOARD MARKER AND REFILL INK — Whiteboard marker ink
WB600.11 in Black A, Blue B, Red C, Green D, Orange E, Yellow F, Brown G, Victoria Blue P, Purple T and
Rose Pink X are reviewed according to the US Consumer Product Safety Commission’s guideline at 16 CFR
1500.135 and the criteria outlined in ASTM D-4236.

In this review the available data, including the relevant data from the National Toxicology Program (NTP),
International Agencies for Research on Cancer (IARC) and other sources in the National Library of Medicine
Data Bank were considered to assess the need for chronic health hazard warning. The carcinogenicity,
reproductive hazard, neurotoxicity, bioavailability and potential exposures were also considered and in the
absence of specific data, a reasonable judgment was made to assure a realistic assessment of the hazard on
the ultimate art material package.

The review is based only on the submitted formula. According to the client’'s needs and to protect business
secrecy, detailed formulations are NOT presented in this report, whereas they are recorded in the SGS
Archives. In case of medical events, it is the client’s responsibility to provide the formulations to a patient’s
physician, or SGS upon request may furnish relevant medical units, on a confidential basis, information
necessary to diagnose or treat cases of exposure without prior written authorization. The ingredients used shall
fulfill corresponding purity requirements. The polymer (if present) is assumed to be well-cured and the
ingredients in this product are assumed to contain no contaminants or residues at level that would cause
chronic toxicity among users when used for its intended purpose. If there is any alteration to this formula or if
heavy metal contamination such as lead is detected in this product, it will void this certification.

The marker is a porous-tip ink-marking device so that the marker ink is expected to be released at a sustained
and slow rate through the porous writing nib. However, massive leakage might be possible especially when the
consumers refill the marker ink.

The product is intended for adults for writing, drawing and coloring on whiteboards. None of the ingredients at a
level found in this product is expected to pose any significant chronic adverse health effects in consumers with
customary use. Taking into account this information it is considered that, in the present state of knowledge, the
submitted formulations put on the market are unlikely to cause chronic toxicity among users, when used as
intended or reasonable foreseeable misuse.

Labeling Practice:
The following parameters should be indicated on the product label conspicuously and legibly.

CONFORMS TO ASTM D-4236

WARNING: Flammable. Keep away from heat, sparks and naked flames.

Use with adequate ventilation. Avoid inhalation.

Avoid contact with eyes. In case of contact with eyes, rinse immediately with plenty of water and seek medical
advice.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or ible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic
format documents, subject to Terms and Conditions for Electronic D at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Al ion is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
the limits of Client’s instructi if any. The Comy s sole resy ibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the tr: i This cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this is and may be pr to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Laboratory: 1/F, 4/F, 5/F & Units 301-4, 307-11, 3/F, On Wui Centre, 25 Lok Yip Road, Fanling, N.T, Hong Kong www.sgsgroup.com.hk
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The validity of this review depends on the validity of disclosure by both the manufacturer of the components
and that of the finished products. In addition, best professional capabilities are used in performing this review
and if the client wishes to use this opinion with any alterations to the submitted formula, SGS (HK) Ltd. or any
of its employees will not be held reliable for any injury or damage resulting from this product. This review will
need to be updated every five years or upon reformulation or upon change of new significant safety
information. In addition, the submitted sample should also be in compliance with US CPSC additional
guidelines in all respects.

Disclaimer ©2015 SGS SA. All rights reserved. The Company’s consulting services, including compilation(s) of
data and any review of formulation, are based upon the Company’s know-how and on publicly available
sources available at the time the services were provided. The Company disclaims any and all liability for the
accuracy of any such publicly available information or any legal interpretation of such information. The
Company provides its services in a consulting capacity only and offers no legal opinion(s) herein. The opinions
provided by the Company are not a substitute for professional legal advice and Client should seek legal review
to ensure compliance with any applicable laws and regulations.

Only the Whiteboard marker ink WB600.11 in Black A, Blue B, Red C, Green D, Orange E, Yellow F, Brown G,
Victoria Blue P, Purple T and Rose Pink X is assessed in this report

SpEpLprprr| |
== 234967891

SGS authenticate the photo on original report only

*kkkkkkk End of Report *kkkkkkk
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Test Report No. . 2519195 ' ) Date : 2-Aug-2013 Page 1 of 3

Client : Nan Mee Industry Co., Ltd.
1121 Moo 6 Teparuksa Road
T. Teparuksa, A. Muang Samutprakarn 10270 Thailand o

The following sample(s) was/were submitted and identified by client as:
Sample Description : WHITE BOARD PEN INK COLOR GREEN_

Sample No. 1 2597779
Sample Condition : Sampie is contained in a piastic bag.-
Quantity Submitted '3 pcs

Manufacturer/Vendor,  : Nan Mee Industry Co., Ltd.

Sampte Receiving Date : 29-Jul-2013
Testing Period 1 29-Jul-2013 to 2-Aug-2013

Test Resuits : Please see the attached sheel.

Test Requested & Result Summary

Test Requested ; )
As specified by client,selected parts of the submitted sample for compliance with the European Standard on Safety of Toys :-

- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elemenis

Result Summary :
Test Parameter Conclusion
- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of cerlain elements PASS

Remark : Test results in this report are applicable for the item tested and reflects the tested sample as received

Signed for and on behalf of
$GS (Thailand) Limited

Pornpana Lirathpong
Hardlines Testing Manager

This documenl Is Issued by the Company subjec! fo Its Genaral Conditions of Service printed ovarfeal, avaliable on request.

Atfention ls drawn 10 the imitation of Habllity, Indemaification and hwrisdicfon lssues defined therein. Any hoidsr of this document is edvised that Jnformtaion contalned hereoq reflects the Company's findings

8l the Bme ol s Infervantion only and withia the EmHs of Clisnt's Instruclions, i any. The Company's sole responsibility is to its Client end thls document doss nol exonerale partics fo & ransaction from
" .

oxerclsing all thekr righls and ebligalions under the UransacBon documents. This docwment cannol be reproduced excepl in full, wilhou! prior writieq approval of the Company. Any una
forgery or falsHication of the content or appearanée of thls d 115 vnlawfol angd may be pi fed to the fullest extent of the faw, ™

Unless clherwise alafad the tesulls shovm in thls lest report refar ol fo the sample(s) tested and such sample(s) #re retalned for 30 days only. ”

WARNING: The sample{s} 16 which the lindings recordsd Fareln {the “Findings"} relale was(yere) dravm and/ of provided by the Cliant or by a third parly sefing at the Cllenl's direction, The Findings constitute
no vramanly of the sample’s reprasentatlveness of any goods and strictly refais to the sample(s] The Company accepfs no labiiity with regard o the origin or aource from which the sampla(s) Isfare sald to be

extrectad.

SES {Thailand] Limited { Laboratory Sexvices 41/23 Soi Rama 11 59 Rama Il Road Changnonsee Yannswa Bangkok 10120
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TEST RESULTS

EN 71 Part 3: 1994 + A1 : 2000 + AC: 2002 - Migration of certain elements _
CHEMICAL ANALYSIS - Heavy metal content in the submitted samples were determined by inductively coupled argon
plasma spectrometry .

Sample (1) Green ink from marker paint

Analysis Results (mg/kg) Limit {mg/kg)
' Sampie (1)

Chromium {Cr) (Soluble) <3.5 60
Cadmium {Cd) r (Soluble) <3.5 75
Barium {Ba) {Soluble) <3.5 1000
Mercury (Hg) (Scluble) <2.5 60
Arsenic (As) (Soluble) <6 25
Selenium (Se) {Soluble) <6 500
Antimony (Sb) (Soluble) <6 60
Lead (Pb) (Soluble) <3.5 90
Conclusion PASS

Remark : 1, Resulis shown are based on the total weight of dry sample.
2. Results shown are adjusted analytical resuilts.
3. < = Less than
4. 1 mglkg =1 ppm (part per million) = 0.0001 %

"Test(s} marked * on this Report are not included in the TISI Accreditation Scope for our Laboratory™

This document is Issued by the Company sobjecl to His Gensral Condltions of Service printed overlesf, syzifable or request
Alteniion {s drawn to the fenhation of kabllity, Indk thcatlon and ictfon fsswas definad thereln. Any holder of this document Is edvised thal InfermaGon contelned hereon rali=cls the Company’s findings

naj
&l the time of lis lntervonton enly znd within the limHs of ClHanfs Instructions, il eny. The Compzny’s soks responsiblity Is to fis Client end this document does nol sxonsrale parties to a Fansaction Irom
exerclsing all their fighls and obligations under the trapsaction documents This document cznnot be reproduced excepl bt full, withoul prior writien epproval of the Company, Any vnauthorited afferation,
forgery of fa of the tonlor app e of this 175 urlewful snd offentiers may be proseculed to the fullesi exient of the Jaw.”

Unleas atherwise staled the resulls shown In this =5t report refsr only fo the samplie(s) tested and such samplefsrereTetalined for 90 daysonly.=—~ - -

WARNING: The sample(s) lo which the findings recerdsd hereln (the “Findings<) relale was{ware) drawn and/ ar provided by the Client or by a thtrd party acBing af the CllenFs direction. The Findings consiifute
no warranly of the sample's represenlaliveness of any goods and sticlly refale (o the sample(s), The Company sccepls no flablfity with regard to the erigin or scurca from which tha sampla(s) Isfare sald o be

extracled.

SGS Thatland) Limited | Laboratory Sevices 41/23 Soi Rama lIl 59 Rema Il Road Chongnonsee Yannawa Bangkok 10120
t +66 {0)2 6B3 05 41 294 74 85-90 f +66 {0j2294 74 84 683 07 58 www.sgs.com
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Test Report No. 2519196 S ' Pate : 2-Aug-2013 Page 1 of 3

Client : Nan Mee Industry Co., Ltd.

1121 Moo 6 Teparuksa Road

T. Teparuksa, A. Muang Samutprakarn 10270 Thailand
The following sample(s) was/were submitted and identified by client as:

Sample Description r WHITE BOARD PEN INK COLOR BLUE
Sample No. 12597777

Sample Condition ! Sample is contained in a plastic bag,
Quantity Submitted 13 pcs

Manufacturer/Vendor : Nan Mee Industry Co., Ltd.

Sample Receiving Date : 29-Jul-2013
Testing Period : 29-Jul-2013 to 2-Aug-2013

Test Results : Please see the altached sheset,

Test Requested & Result Summary

Test Requested : ’
As specified by client,selected parts of the submitted sample for compliance with the European Standard on Safety of Toys :-

- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elements

Result Summary :
Test Parameter Conclusion
- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elements PASS

Remark : Test resulls in this report are applicable for the item tested and reflects the tested sample as received

Signed for and on behalf of .
8§GS (Thalland) Limited

1=

Pornpana Lirathpong
Hardlines Testing Manager

This decument Is Issuod by the Company subjec! to lis General Condifions of Service printed overfeef, avatiable on request

Abiention Is drawd to the limHatlon of liablity, indemnification and furisdiction Issues vefined thereln. Any holder of this documeni Is advised thal Information contalned hereon reflects the Company's findings
at the Ume of Me Intervention only aad within the Imfis of Client's inslructions, i any. The Company's sofe responsibliity le {e its Cll=at end Whls document does nof exonerale parifes {o o [ransaciion from
axeiclslag afl their rights anrd ebligations under the transacfion dosuments. This docement cannol be reproduced excepl in full, without prior witlen approval of the Company. Any unauthorized aiteration,
forgery or falsific ation of the conlenl or 2ppearance of this docuvment Is unlawful and sifendzrs may be p led lo the fulles] extant of the faw.”

Unfess otherwiss slaled the reswits ehovn In this {est repord refer only (@ the semple{s) (ested and sech sampla(s) are relalned for ¥0 days onfy."

WARNING: The samplefs) io which the (Indings recorded hareln {the “Findings™] relate was{were) drawn and/ or providsd by the Client or by & third parly acting af the Client's dirsclion. The Findings conslitute
no warranly of the sample’s roprasentativeneas of any goods and sbicty refals (o the sample(s). Fhe Company sccspls no Rebllity with regerd lo the origin or source from which the samplefs) Is/are sald to be
axtracled.

SBS {Thailaad) Limited | Laboratory Services 41/23 Soi Rama Il 59 Rama Hl Road Chongronsee Yenrawa Bangkok 10120
466 {0)2 68305 41 254 74 85-90 f +66 {0)2 294 74 84 683 07 53 www.5g5.L0M
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Test Report No.
TEST RESULTS

2519196

Date ; 2-Aug-2013

EN 71.Part 3: 1994 + A1 : 2000 + AC: 2002 - Migration of certain elements ,
CHEMICAL ANALYSIS - Heavy metal content in the submitied samples were determined by inductively coupled argon

plasma spectrometry

Sample {1) Blue ink from marker paint

Analysis

Chromium (Cr)
Cadmium (Cd) r
Barium (Ba)
Mercury (Hg)
Arsenic (As)
Selenium {Se)
Antimony (Sb)

{ead (Pb)
Conclusion

(Soluble)
{Soluble)
{Soluble)
{Soluble)
{Soluble)
(Soluble)
(Soluble)
{Soluble)

Results (mg/kg)
Sample (1)
<3.,5
<35
<3.5
<2.5

<6

<6

<6
<3.5
PASS

Remark : 1. Results shown are based on the total weight of dry sample.
2. Results shown are adjusted analytical results.
3. < = Less than
4. 1 mg/kg = 1 ppm (part per million} = 0.0001 %

LIk
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TESTING
No.0013

Page 2 of 3

Limit (mg/kg}

60
75
1000
60
25
500
60
90

*Test(s) marked * on this Report are not induded In the TISI Accreditation Scope for our Laboratory"

This document Is Issued by the Company subject to Ws General Conditions of Service prinled overdeal, evallsble on request
Alitntion Is dravn fo the fimitation of labiity, Indemnificafion and furisdiction Issues defined Lherein. Any holder of this docomant is advised thet infermation conlained hereon reffacts the Company’s findings

a1 the time of ils Imervention only and within the Emits of Cheat's Instrictions, i any. The Company’s sole responsibility Is (o He Clieal and this documsn( does nol exonerals parties (0 a ransacilon from
&xerclsing all thelr rights and ohligatione under the transaction documents. This docuntent cannol b2 reproduced excepd In full withoul prior written approval of the Company. Any unauthorized sMeralion,
fargery or falslficallon of the conleni or eppearance of this dotumeni ¢ vnlawfs! and offenders ey be prosectded to the fulle st exdent of the law ™

Unless olfrerwiss staled the results shown la thls test teport refer only lo the sample{a) lesfed and such sampiefs) are relalned for 80 days oniy.®

WARMNG: The sample(s) te which the findings v) drawn and / or provided by dhe Client ar by & third parly acting al the Client's diretliop. The Findings consiifuls

dad heraln {the "Findi

no warreniy of tho sampie’s representailveness of xny goods end siricly relate 1o the sam:ws(s). The Company accepts no liabliy with regard lo the origin or sovrce from which the sample(s) Isfare sald lo be

extracted

SGS (Taailand) Limited | Laboratory Services 41/23 Soi Rama 11l 59 Ramallll Read Chongnonsee Yannawa Bangkok 10120
{ +56(D|2 6B3 05 41 294 74 85-90 { +66 (D)2 294 74 B4 683 07 58 vaww.sgs.com
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Test Report No. - 2519197 - Date :2-Aug-2013 Page 1 of 3

Client : Nan Mee Industry Co., Ltd,
1121 Moo 6 Teparuksa Road
T. Teparuksa, A. Muang Samutprakarn 10270 Thailand

The following sample(s) was/were submitted and identified by client as:

Sample Description : WHITE BOARD PEN INK COLOR RED
Sample No. 12597775

Sample Condition : Sample is contained in a plastic bag.
Quantity Submitted 13 pes

Manufacturer/Vendors  : Nan Mee Industry Co., Ltd.

Sample Recejving Date : 29-Jul-2013
Testing Period » 28-Jul-2013 fo 2-Aug-2013

Test Results : Please see the atlached sheet.

Test Requested & Result Summary

Test Reguested : )
As specified by client,selected parts of the submitted sample for compliance with the European Standard on Safety of Toys :-

- EN74 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elements

Result Summary :
Test Parameter Conclusion
- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of cerlain elements PASS

Remark : Test resulis in this report are applicable for the item tested and reflects the tested sample as received

Signed for and on behalf of
SGS (Thailand) Limited

=

Pornpana Lirathpong
Hardlines Testing Manager

This documeant fs l=sued by the Campany subjscl io lis General Copdifons of Senvice printed overleuf, avellable on requast
Attantion Is draviei do the EmMiztion of lfabfiity, indemnification end jurisdiction Issues defined therein, Any holder of this decument Is eovisad thet Inforration cortained hereon refisets the Company's findings

&1 the time of Hs Inlerventlon only and withia the kmits ol Chent's Instructions, if any. The Company's sole rasponsiblity i5 o Hs Client and this documient does nof & e parbes fo & n from
exercising all their fights and obligations under the transaction documents. This d tcannsi be rep { axcepl i full, withrovl prior writisn epproval of the Company. Any unauthorized alleration,

forgery or felsification of the conlen! or appesrance of fhls document fs unlawivl snd offentd=is may be prosecuted io the fullastexten! of the law.”

Uniess othanvlss slaied the resulis shovwr in this lest report refer oaly fo the sample(s} lested and sich samphefs) arerelained for $0-daysonly="—" ="

WARNING: The semple(s] lo whlch the findings recordad hereln {the “Findings®) relale was{wera} drawn and ! or provided by ihe Clieni or by 8 third party acting 21 the Client's direction, The Findings constiule
re warranly of the sample’s represeatativeness of any geods and striclly refaiz (o the samplefs). The Company ecscpls ne liabity wih regard o the evigin or source from which the sample(s) Is/are sald lo be

extraciad,

SG2 [Tnatland) Limited | Labosatory Services 41/23 Sof Rama 1l 69 Rama lll Road Chongnonsee Yannawa Bangkok 10120
t +661{0)2 683 0541 294 74 85-90 [ +66 10)2 294 74 B4 683 67 58 www.505.CONM
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Test Report No.

TEST RESULTS

2519197

Date :2-Aug-2013

EN 71 Part 3: 1984 + A1 : 2000 + AC: 2002 - Migration of certain elements

fﬁ%

e o BERINT MGG

\Y 74

No.0D13

Page 2 of 3

CHEMICAL ANALYSIS - Heavy metal content in the submitied samples were determined by inductively coupled argon
plasma spectrometry

Sample (1) Red ink from marker paint

Analysis Results (mg/kg) Limit (mg/kg)
Sample (1)

Chromium {Cr) {Soluble) <3.5 60
Cadmium (Cd) ' (Soluble) <3.5 75
Barium (Ba} {Solubie) 30.6 1000
Mercury (Hg) (Soluble) <2.5 60
Arsenic {As) (Soluble) <6 25
Selenium (Se) {Solubie} <6 500
Antimony (Sb) {Sotuble) <6 60
Lead (Pb) {Soluble) <3.5 90
Conclusion PASS

Remark : 1. Resufts shown are based on the total weight of dry sample.

2. Results shown are adjusted analylical results.
3. < = Less than
4. 1 mg/kg = 1 ppm {part per million) = 0.0001 %

"Test(s) marked * on this Repert are not included in the TIST Accreditation Scope for our Laboratory"

This document Is issued by the Company subj=el Io fis General Condiiions of Servics prnled overi=el, avallable on requsst
Atienlion Is drawn to the limHalon of feblity, Indemnification and jurisdiclion Issues defined thersin. Any holder of ihis documeni Is advised thal Informetion contained heraoh refiects the Company’s findings
&l the lime of s Inlervention only and within the fmits of Clisnt's Instructions, ¥ say. The Company’s sole responsibility Is fo He Client and this documen toss nof exonsrate parfies lo a ransaclion Jrom
exerclalng aff thelr righis end obligatiens under the Tansection documenls. This document cannol be repredueed except In full, without prior wiltlen approval of the Company. Any rtherized

forgery or falsification of the conlent or appearence of this documen is unlawful and offenders may be prosecuied lo the fulles] exiant of the [aw.”

Unless othernise sialed the resutts shown In this testrepori refer only 16 the samplsfs} le.r]s?u?n?{uiﬁi}r}lp)e{sj are ratained for B0 days omiy.” -

“J ielete was{wers} drawn and / or provided by ihe Clienl or by a third parly scling at the Glient's direction. The Findings constiuie
@ Io the sample(s). The Company accepls no lizbility with regard io the ofigin or source from which the samplefs) Isfzre sald o ba

WARNING: The sample{s) io which he findings recorded hereln {the “Findings
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Client : Nan Mee Industry Co,, Ltd.
1121 Moo 6 Teparuksa Road
- T, Teparuksa, A. Muang Samutprakarn 16270 Thailand

The following sampte(s) was/were submilted and identified by client as:

Sample Description : WHITE BOARD PEN INK COLOR BLACK
Sample No. : 2597776

Sample Condition : Sample Is contained in a plastic bag.
Quantity Submitted 13 pcs

Manufacturer/Vendor  : Nan Mee Industry Co., Ltd.

Sample Receiving Dale : 29-Jul-2013
Testing Period : 28-Jul-2013 o 2-Aug-2013

Test Results : Please see the attached sheet,

Test Requested & Result Summary

Test Requested :
As specified by client,selected parts of the submitted sample for compliance with the European Standard on Safety of Toys :-

- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elements

Result Summary :
Test Parameler Conclusion
- EN71 Part 3:1994 + A1:2000 + AC:2002 -Migration of certain elements PASS

Remark ; Test results in this report are applicable for the item tested and reflects the tesled sample as received

Signed for and on behalf of .
8GS (Thailand) Limited

=2

Pornpana Lirathpong
Hardlines Testing Manager
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TEST RESULTS

EN 71 Part 3: 1994 + A1 ; 2000 + AC: 2002 - Migration of certain elements

CHEMICAL ANALYSIS - Heavy metal content in the submitted samples were determined by inductively coupled argon
plasma specirometry
' Sample (1) Black ink from marker paint

Analysls Results (mglkg) Limit (mgtkg)
Sample (1)

Chromium (Cr) (Soluble) <3.5 60

Cadmium (Cd) ' {Soluble) <3.5 75

Barium {Ba) (Soluble) <3.5 1000

Mercury (Hg) {Soluble) <2.5 ‘ €0

Arsenic (As) (Soluble) <6 25

Selenium (Se) (Soluble) <6 500

Antimony (Sb) {Soluble) <6 60

Lead (Pb) (Soluble) <3.5 90 .

Conclusion PASS

Remark : 1. Resuits shown are based on the total weight of dry sample.
2. Resulis shown are adjusted analytical resulis.
3. < = Less than
4. 1 mg/ka = 1 ppm (part per miflion) = 0.0001 %

"Test{s) marked * on this Repori are not included in the TISI Accreditation Scope for our Laboratory™
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